

SPARE PARTS LIST

PAGE 1

MODEL NO. BSR730

ITEM	PART NO.	DESCRIPTION	QTY	NOTE
001	266042-6	Önmetszo csavar M4x20*	3	
002	819063-3	MAKITA címke*	1	
003	266026-4	Önmetszo csavar M4x12*	2	
004	317388-4	Furészlaptartó	1	
005	266024-8	Imbuszcsavar M6x20 266024-8*	1	
006	224362-4	Külso illesztoperem	1	
007	224363-2	Belso illesztoperem	1	
008	961156-3	Seeger-gyuru S-40 961156-3*	1	
009	317408-4	Biztonsági fedlap	1	
010	231818-0	Visszahúzó rugó*	1	
011	415437-2	Görgocsap 6 415437-2*	1	
012	415438-0	Görgo 20 415438-0*	1	
013	415438-0	Görgo 20 415438-0*	1	
014	415437-2	Görgocsap 6 415437-2*	1	
015	519059-1	Forgórész	1	
		INC. 17,20,46		
016	416907-4	Légtelrolap	1	
017	241869-5	Ventilátorkerék 55 241869-5	1	
018	344681-3	Tengelyrögző 5621RDWA	1	
019	233092-6	Nyomórugó 5 233092-6*	1	
020	211088-7	Golyóscsapágy 6000DDW 211088-7	1	
021	317387-6	Furészlaptartó	1	
022	262550-5	Gumihüvely	1	
023	213620-3	O-gyuru*	1	
024	211016-2	Golyóscsapágy 626LLB 211016-2	1	
025	226512-7	Tányérkerék	1	
026	257531-2	Hüvely	1	
027	317386-8	Csapágház	1	
028	265034-2	Süllyesztett feju csavar M5x16*	2	
029	345732-5	RIVING KNIFE HOLDER	1	
030	344917-0	Vastagságbeállító-gyuru	1	
031	165094-3	Hasítókécs 5703R*	1	
032	253783-3	Lapos Alátét 6 253783-3*	1	
033	922312-0	Imbuszcsavar M6x12 922312-0*	1	
034	211129-9	Golyóscsapágy 6201DDW 211129-9	1	
035	285802-7	Csapágyfedél 19-33 285802-7	1	
036	324047-3	Tengely	1	
037	266019-1	Néhylapú fejescsavar M8x98 590	1	
038	251887-5	Szárnyascsavar M6x10 250887-	1	
039	942151-2	Rugós alátét 6 942151-2*	1	
040	941151-9	Lapos Alátét 6 941151-9*	1	
041	163427-6	Mélységállító	1	
042	253796-4	Távtartó Alátét 10 1902	1	
043	331432-3	Cso 9 5903R/5703R*	1	
044	266209-6	Önmetszo csavar M4x60 56	2	
045	632828-4	Mágnesjárom 5621RDWA	1	
046	210023-2	Golyóscsapágy 627DDW 9910/9911	1	
047	152634-6	Motorház	1	
048	852489-6	Címke	1	
049	416642-4	Kapcsolókar 5621RDWA	1	
050	651988-3	Kapcsoló	1	
051	344898-8	Tartólemez	1	
052	643955-2	Akkuérintkezo BTW200	1	
053	417316-0	Fogantyúburkolat	1	
054	416644-0	Bekapcsoló gomb 5621RDWA	1	
055	233194-8	Nyomórugó 4 233194-8	1	
056	265995-6	Önmetszo csavar M4x18*	8	
057	272230-5	Szorító kar 54 5913R/5103R/570	1	

SPARE PARTS LIST

PAGE 2

MODEL NO. BSR730

ITEM	PART NO.	DESCRIPTION	QTY	NOTE
058	231955-0	Szorító gyuru 12 5903R/5103R/5	1	
059	252141-0	Hatlapú anya*	1	
060	265995-6	Önmetszo csavar M4x18*	2	
061	416639-3	Motorház hátsó burkolata 5621R	1	
062	643966-7	Szénkefetartó	1	
063	643945-5	Szénkefetartó	1	
064	194435-6	Szénkefe CB441	1	
065	643941-3	Szénkefetartó-sapka 5621RDWA	2	
066	911263-2	Trapézfeju csavar M5x40 911263	3	
067	265084-7	Csavar M6	1	
068	213062-1	O-gyuru 9 AN7000	1	
069	317404-2	Ütköző	1	
070	252103-8	Hatlapú anya M5-8 252103-8*	1	
071	265701-9	#Csavar M6x14 265701-9*	1	
072	231316-4	Nyomórugó 7 231316-4*	1	
073	168348-7	Lap	1	
074	941151-9	Lapos Alátét 6 941151-9*	1	
075	942151-2	Rugós alátét 6 942151-2*	1	
076	265701-9	#Csavar M6x14 265701-9*	1	
077	265086-3	COUNTERSUNK HEAD SCREW M5x8	3	
078	266213-5	Imbuszcsavar M5x12 5621RDWA	1	
079	266264-8	Imbuszcsavar	1	
080	152633-8	Alaplap	1	
081	265086-3	COUNTERSUNK HEAD SCREW M5x8	2	
A01	164095-8	GUIDE RULE	1	
A02	416706-4	DUST NOZZLE	1	
A03	783203-8	HEX. WRENCH 5	1	
A04	153612-9	PLASTIC CARRYING CASE newer	1	
A05	193736-9	BATTERY B2420	1	
A06	A-87258	T.C.T.SAW BLADE 190x30 mm	1	
B01	***DC24WA	DC24WA BATTERY CHARGER	1	
E01	193736-9	BATTERY B2420	1	

SERVICE DRAWING

MODEL NO. BSR730

